MERCRUISER [500 BULLDOG)
Serial Mbr Range: 0K000248 THRU OLOOT 07 [LIS4)

¥ ELECTRICAL COMPOMEMTS

Ref |Clazs|Part

Description

Qi

Comment

2 260794 2 |PLATE KIT 1
3 10 15001 SCREW [#8-16 » 875) 4
4 348734 1|BRACKET 1 [Electrical Components Mount]
5 a8 11178 | BREAKER-Circuit (50 AMP) 1
A 13 26996 | LOCKAWASHER [#10) 2
7 11 BE219|NUT [#10-32) 2
a2 10 40862 | SCREW [H10-32 « .875) 2
9 11 E1356 | MUT [#10-32) 2
10 23 8189934 2| S0LEMOID AS5Y-Starter 1
11 25 B18967| GROMMET 2
12 23 818968 BUSHING 2
13 12 29245 '"WASHER 2
14 13 26992 | LOCKWASHER [.250) 2
15 10 FEEI0|SCREMW [.250-20 » 1.00] 2
16 13 26995 |LOCKMWASHER [#8) 2
17 11 26419 |MNUT [#8-32) 2
18 13 26992 | LOCKMWASHER [.250) 2
19 11 94330 |MUT [ 250-20) 2
20 8459363 SEMDER ASSEMBLY 1 [0l Temperature]
21 13 26996 LOCKMWAASHER [#10] 3
22 11 45076 MWUT [#10-32) 3
23 22 E4013|REDUCER-Engine Block 1
24 972574 71 |SEMDER ASSY 1 Mwiater Temperature] [Thermostat |
24 49734| SEMDER ASSY OPT  |[water Temperature] [Dual Engine
25 10 88829 SCREW [H10-24 « 500) 4
2B 83431931 1|BRACKETWire Hamess 1
27 215425/ SEMDER ASSEMBLY 1 [0l Pressure)
27 37293|SEMDER ASSEMBLY OPT |0l Pressure] [Dual Engine Models
28 426004 3| CONTROLLER ASSEMEBLY 1
29 12 30164 'WASHER 2
a0 13 26996 | LOCKAWASHER [#10) 7
Kl 10 41771 | SCREW [H10-24 « .875) 2 [Mon Driveline Models)
Kl 10 354071 | SCREW [H10 « 1.00] 2 [Driveline Models)
£ 10 E2568| SCREW [H10-16 % .375) 1
33 11 BE219|NUT [#10-32) 4
3 a4 86322417 | CABLE ASSEMELY [Black) 1 [Mon Driveline Models)
Ca] B077E3T |BRACKET -Module Mounting 1
36 10 B0EE27 | SCREW [HB-32 » . 375) 5
a7 848521 2| MODULE-Ignition 1
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